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הודעה על החמרה  ( מידע בטיחות)  בעלון לצרכן 

 תאריך                        __18.02.13
שם תכשיר באנגלית__   _EPREX
מספר רישום                אפרקס 1000יח' בינלאומיות / 0.5 מ"ל : 116 77 29670
אפרקס 2000יח' בינלאומיות / 0.5 מ"ל : 116 78 29671
אפרקס 3000יח' בינלאומיות /0.3 מ"ל : 116 79 29672  
אפרקס 4000יח' בינלאומיות/ 0.4 מ"ל : 116 80 29673  
אפרקס 5000יח' בינלאומיות/ 0.5 מ"ל : 123 41 30339  
אפרקס 6000יח' בינלאומיות/ 0.6 מ"ל : 123 42 30340  
אפרקס 8000יח' בינלאומיות/ 0.8 מ"ל :    123 44 30342
אפרקס 10000יח' בינלאומיות /מ"ל : 116 81 29674       
אפרקס 20000יח' בינלאומיות /0.5 מ"ל :  138 30 31794
אפרקס 30000יח' בינלאומיות 0.75 מ"ל : 138 31 31795
אפרקס 40000יח' בינלאומיות / מ"ל : 126 52 30480     
שם בעל הרישום_J-C Health care
	 פרטים על השינוי/ים המבוקש/ים

	פרק בעלון


	טקסט נוכחי
	טקסט חדש

	
	
	התרופה מיועדת לטיפול בילדים ובמבוגרים. בילדים התרופה מיועדת לטיפול של אנמיה על רקע של כשל כלייתי כרוני בלבד. 


	אזהרות
	
	· אם הינך חולה בצהבת נגיפית מסוג C (Hepatitis C) והינך מטופל עם אינטרפרון וריבווירין, עליך לשוחח עם הרופא טרם תחילת הטיפול, מאחר שהשילוב של אפרקס עם אינטרפרון וריבווירין עלול להוביל לאיבוד ההשפעה ובמיקרים נדירים להתפתחות של אנמיה חריפה מסוג Pure red cell aplasia.


	אופן השימוש
	מטופלים חולי כליות:

הרופא ידאג לכך שרמת ההמוגלובין שלך תישמר בין 10 ל- 11  גר'/דציליטר, כיון שרמת המוגלובין גבוהה עלולה להעלות את הסיכון להיווצרות קרישי דם ומוות
מטופלים חולי סרטן:

הרופא ידאג לכך שרמת ההמוגלובין שלך תישמר בין 10  ל-11    גר'/דציליטר כיון שרמת המוגלובין גבוהה עלולה להעלות את הסיכון להיווצרות קרישי דם ומוות
	מטופלים חולי כליות:

הרופא ידאג לכך שרמת ההמוגלובין שלך תישמר בין 10 ל- 11 12 גר'/דציליטר, כיון שרמת המוגלובין גבוהה עלולה להעלות את הסיכון להיווצרות קרישי דם ומוות
מטופלים חולי סרטן:

· הרופא ידאג לכך שרמת ההמוגלובין שלך תישמר בין 10  ל-11 12   גר'/דציליטר כיון שרמת המוגלובין גבוהה עלולה להעלות את הסיכון להיווצרות קרישי דם ומוות.


	
	
	כיצד נראית התרופה ומה תוכן האריזה: 

אפרקס מגיע כתמיסה להזרקה במזרק המוכן לשימוש. התמיסה היינה צלולה, חסרת צבע וחסרת חלקיקים. 

למזרק המוכן לשימוש ישנו התקן הגנה בפני דקירות. 

· ישנן 11 מינונים שונים של אפרקס. בכל אריזה ישנו מזרק אחד


העלון, שבו מסומנים השינויים המבוקשים על רקע צהוב הועבר בדואר אלקטרוני בתאריך......

(קיים עלון לרופא והוא מעודכן בהתאם.

( אסמכתא לבקשה:                  EU Pack insert                   

( השינוי הנ"ל אושר על ידי רשויות הבריאות: ה                     EU                     
( אני, הרוקח הממונה של חברת _J-C health care___ מצהיר בזה כי אין שינויים נוספים בעלון.
                                                                                  _____________________________

                                                                  חתימת הרוקח הממונה

הודעה על החמרה  ( מידע בטיחות)  בעלון לרופא
	 פרטים על השינוי/ים המבוקש/ים

	פרק בעלון


	טקסט נוכחי
	טקסט חדש

	
	
	

	Posology and method of administration
	Treatment of symptomatic anaemia in adult and paediatric chronic renal failure patients: 

In patients with chronic renal failure where intravenous access is routinely available (haemodialysis patients) administration by the intravenous route is preferable. Where intravenous access is not readily available (patients not yet undergoing dialysis and peritoneal dialysis patients) EPREX, may be administered subcutaneously. 

Anaemia symptoms and sequelae may vary with age, gender, and co-morbid medical conditions; a physician’s evaluation of the individual patient’s clinical course and condition is necessary.

 In controlled trials, patients experienced greater risks for death, serious adverse cardiovascular reactions, 

and stroke when administered erythropoiesis-stimulating agents (ESAs) to target a hemoglobin level of 

greater than 11 g/dL.  No trial has identified a hemoglobin target level, ESA dose, or dosing strategy that does not increase these risks.  Individualize dosing and use the lowest dose of Eprex sufficient to reduce the need for RBC transfusions [see Warnings and Precautions].  Physicians and patients should weigh the possible benefits of decreasing transfusions against the increased risks of death and other serious cardiovascular adverse events.

For all patients with CHRONIC RENAL FAILURE:

When initiating or adjusting therapy, monitor hemoglobin levels at least weekly until stable, then monitor at least monthly.  When adjusting therapy consider hemoglobin rate of rise, rate of decline, ESA responsiveness and hemoglobin variability.  A single hemoglobin excursion may not require a dosing change. 

• Do not increase the dose more frequently than once every 4 weeks.  Decreases in dose can occur more 

frequently.  Avoid frequent dose adjustments. 

• If the hemoglobin rises rapidly (e.g., more than 1 g/dL in any 2-week period), reduce the dose of Eprex by 

25% or more as needed to reduce rapid responses. 

• For patients who do not respond adequately, if the hemoglobin has not increased by more than 1 g/dL after 

4 weeks of therapy, increase the dose by 25%. 

• For patients who do not respond adequately over a 12-week escalation period, increasing the Eprex dose further is unlikely to improve response and may increase risks.  Use the lowest dose that will maintain a  hemoglobin level sufficient to reduce the need for RBC transfusions.  Evaluate other causes of anemia.  

Discontinue Eprex if responsiveness does not improve.

For patients with CHRONIC RENAL FAILURE on dialysis:

• Initiate Eprex treatment when the hemoglobin level is less than 10 g/dL. 

• If the hemoglobin level approaches or exceeds 11 g/dL, reduce or interrupt the dose of Eprex. 

• The recommended starting dose for adult patients is 50 to 100 Units/kg 3 times weekly intravenously or 

subcutaneously.  For pediatric patients, a starting dose of 50 Units/kg 3 times weekly intravenously or 

subcutaneously is recommended.  The intravenous route is recommended for patients on hemodialysis. 

For patients with CHRONIC RENAL FAILURE not on dialysis:

• Consider initiating Eprex treatment only when the hemoglobin level is less than 10 g/dL and the 

following considerations apply: 

     o The rate of hemoglobin decline indicates the likelihood of requiring a RBC transfusion and, 

      o Reducing the risk of alloimmunization and/or other RBC transfusion-related risks is a goal 

• If the hemoglobin level exceeds 10 g/dL, reduce or interrupt the dose of Eprex, and use the lowest dose of Eprex sufficient to reduce the need for RBC transfusions. 

• The recommended starting dose for adult patients is 50 to 100 Units/kg 3 times weekly intravenously or 

Subcutaneous

Adult haemodialysis patients: 
…………………..
Maintenance phase: 
Dosage adjustment in order to maintain haemoglobin values at the desired level: Hb between 10 and 11 g/dl .

………………..

Adult patients with renal insufficiency not yet undergoing dialysis: 
……………….

Maintenance phase 
Dosage adjustment in order to maintain haemoglobin values at the desired level: Hb between 10 and 11  g/dl )  (maintenance dose between 17 and 33 IU/kg, 3 times per week). 

The maximum dosage should not exceed 200 IU/kg, 3 times per week. 

Adult peritoneal dialysis patients: 
……………….
Maintenance phase 
Dosage adjustment in order to maintain haemoglobin values at the desired level: (Hb between 10 and 11 g/dl (maintenance dose between 25 and 50 IU/kg 2 times per week into 2 equal injections). 

Treatment of patients with chemotherapy induced anaemia: 
…………………….

Due to intra-patient variability, occasional individual haemoglobin values for a patient above and below the desired haemoglobin level may be observed. Haemoglobin variability should be addressed through dose management, with consideration for the haemoglobin  range of 10g/dl (6.2 mmol/l) to 11  g/dl . A sustained haemoglobin level of greater than 11  g/dl  should be avoided; guidance for appropriate dose adjustment for when haemoglobin values exceed 11  g/dl  are described below. 
………………..

Dose adjustment to maintain haemoglobin concentrations between 10g/dl – 11    g/dl: 
If the haemoglobin is rising by more than 2 g/dl (1.25 mmol/l) per month, or if the haemoglobin exceeds 11  g/dl , reduce the epoetin alfa dose by about 25 - 50%. If the haemoglobin exceeds 13 g/dl (8.1 mmol/l), discontinue therapy until it falls below 11  g/dl  and then reinstitute epoetin alfa therapy at a dose 25% below the previous dose. 

Zidovudine-treated HIV-infected Patients    
………….
Starting Dose: For adult patients with serum erythropoietin levels ≤500 mUnits/mL who are receiving a dose of zidovudine ≤4200 mg/week, the recommended starting dose of EPREX is 100 Units/kg as an IV or SC injection TIW for 8 weeks. 

Increase Dose: During the dose adjustment phase of therapy, the hemoglobin should be monitored weekly. If the response is not satisfactory in terms of reducing transfusion requirements or increasing hemoglobin after 8 weeks of therapy, the dose of EPREX can be increased by 50 to 100 Units/kg TIW. Response should be evaluated every 4 to 8 weeks thereafter and the dose adjusted accordingly by 50 to 100 Units/kg increments TIW. If patients have not responded satisfactorily to a EPREX dose of 300 Units/kg TIW, it is unlikely that they will respond to higher doses of EPREX. 

	Treatment of symptomatic anaemia in adult and paediatric chronic renal failure patients: 

In patients with chronic renal failure where intravenous access is routinely available (haemodialysis patients) administration by the intravenous route is preferable. Where intravenous access is not readily available (patients not yet undergoing dialysis and peritoneal dialysis patients) EPREX, may be administered subcutaneously. 

Anaemia symptoms and sequelae may vary with age, gender, and co-morbid medical conditions; a physician’s evaluation of the individual patient’s clinical course and condition is necessary.

EPREX should be administered in order to increase haemoglobin to not greater than 12 g/dl

(7.5 mmol/l). A rise in haemoglobin of greater than 2g/dl (1.25 mmol/l) over a four week period

should be avoided. If it occurs, appropriate dose adjustment should be made as provided.

Due to intra-patient variability, occasional individual haemoglobin values for a patient above and

below the desired haemoglobin level may be observed. Haemoglobin variability should be addressed

through dose management, with consideration for the haemoglobin target range of 10g/dl (6.2 mmol/l)

to 12g/dl (7.5mmol/l). In paediatric patients the recommended target haemoglobin range is between

9.5 and 11 g/dl (5.9-6.8 mmol/l).
A sustained haemoglobin level of greater than 12g/dl (7.5mmol/l) should be avoided. If the

haemoglobin is rising by more than 2 g/dl (1.25 mmol/l) per month, or if the sustained haemoglobin

exceeds 12g/dl (7.5mmol/l) reduce the epoetin alfa dose by 25%. If the haemoglobin exceeds 13 g/dl

(8.1 mmol/l), discontinue therapy until it falls below 12 g/dl (7.5 mmol/l) and then reinstitute epoetin

alfa therapy at a dose 25% below the previous dose.

Patients should be monitored closely to ensure that the lowest approved dose of EPREX, ERYPO is

used to provide adequate control of anaemia and of the symptoms of anaemia.
Iron status should be evaluated prior to and during treatment and iron supplementation administered if

necessary. In addition, other causes of anaemia, such as B12 or folate deficiency, should be excluded

before instituting therapy with epoetin alfa. Non response to epoetin alfa therapy should prompt a

search for causative factors. These include: iron, folate, or Vitamin B12 deficiency; aluminium

intoxication; intercurrent infections; inflammatory or traumatic episodes; occult blood loss;

haemolysis; and bone marrow fibrosis of any origin.  
 In controlled trials, patients experienced greater risks for death, serious adverse cardiovascular reactions, 

and stroke when administered erythropoiesis-stimulating agents (ESAs) to target a hemoglobin level of 

greater than 11 g/dL.  No trial has identified a hemoglobin target level, ESA dose, or dosing strategy that does not increase these risks.  Individualize dosing and use the lowest dose of Eprex sufficient to reduce the need for RBC transfusions [see Warnings and Precautions].  Physicians and patients should weigh the possible benefits of decreasing transfusions against the increased risks of death and other serious cardiovascular adverse events.

For all patients with CHRONIC RENAL FAILURE:

When initiating or adjusting therapy, monitor hemoglobin levels at least weekly until stable, then monitor at least monthly.  When adjusting therapy consider hemoglobin rate of rise, rate of decline, ESA responsiveness and hemoglobin variability.  A single hemoglobin excursion may not require a dosing change. 

• Do not increase the dose more frequently than once every 4 weeks.  Decreases in dose can occur more 

frequently.  Avoid frequent dose adjustments. 

• If the hemoglobin rises rapidly (e.g., more than 1 g/dL in any 2-week period), reduce the dose of Eprex by 

25% or more as needed to reduce rapid responses. 

• For patients who do not respond adequately, if the hemoglobin has not increased by more than 1 g/dL after 

4 weeks of therapy, increase the dose by 25%. 

• For patients who do not respond adequately over a 12-week escalation period, increasing the Eprex dose further is unlikely to improve response and may increase risks.  Use the lowest dose that will maintain a  hemoglobin level sufficient to reduce the need for RBC transfusions.  Evaluate other causes of anemia.  

Discontinue Eprex if responsiveness does not improve.

For patients with CHRONIC RENAL FAILURE on dialysis:

• Initiate Eprex treatment when the hemoglobin level is less than 10 g/dL. 

• If the hemoglobin level approaches or exceeds 11 g/dL, reduce or interrupt the dose of Eprex. 

• The recommended starting dose for adult patients is 50 to 100 Units/kg 3 times weekly intravenously or 

subcutaneously.  For pediatric patients, a starting dose of 50 Units/kg 3 times weekly intravenously or 

subcutaneously is recommended.  The intravenous route is recommended for patients on hemodialysis. 

For patients with CHRONIC RENAL FAILURE not on dialysis:

• Consider initiating Eprex treatment only when the hemoglobin level is less than 10 g/dL and the 

following considerations apply: 

     o The rate of hemoglobin decline indicates the likelihood of requiring a RBC transfusion and, 

      o Reducing the risk of alloimmunization and/or other RBC transfusion-related risks is a goal 

• If the hemoglobin level exceeds 10 g/dL, reduce or interrupt the dose of Eprex, and use the lowest dose of Eprex sufficient to reduce the need for RBC transfusions. 

• The recommended starting dose for adult patients is 50 to 100 Units/kg 3 times weekly intravenously or 

Subcutaneous

Adult haemodialysis patients: 
…………………..
Maintenance phase: 
Dosage adjustment in order to maintain haemoglobin values at the desired level: Hb between 10 and 11 12 g/dl (6.2 - 7.5 mmol/l). 

………………..

Paediatric haemodialysis patients: 
The treatment is divided into two stages: 

Correction phase: 
50 IU/kg, 3 times per week by the intravenous route. When a dose adjustment is necessary, this should be done in steps of 25 IU/kg, 3 times per week at intervals of at least 4 weeks until the desired goal is achieved. 

Maintenance phase: 
Dosage adjustment in order to maintain haemoglobin values at the desired level: Hb between 9.5 and 11 g/dl (5.9 - 6.8 mmol/l). 

Generally, children under 30 kg require higher maintenance doses than children over 30 kg and adults. For example, the following maintenance doses were observed in clinical trials after 6 months of treatment. 
Dose (IU/kg given 3x week) 

Weight (kg) 

Median 

Usual maintenance dose 

< 10 

100 

75-150 

10-30 

75 

60-150 

> 30 

33 

30-100 

The clinical data available suggest that those patients whose initial haemoglobin is very low (<6.8 g/dl or <4.25 mmol/l) may require higher maintenance doses than those whose initial haemoglobin is higher (>6.8 g/dl or >4.25 mmol/l). 

Adult patients with renal insufficiency not yet undergoing dialysis: 
……………….
Maintenance phase 
During the maintenance phase, EPREX, can be administered either 3 times per week, and in the case of subcutaneous administration, once weekly or once every 2 weeks. Appropriate adjustment of dose and dose intervals should be made in order to maintain haemoglobin values at the desired level: Hb between 10 and 12 g/dl (6.2 - 7.5 mmol/l). Extending dose intervals may require an increase in dose. 

The maximum dosage should not exceed 150 IU/kg, 3 times per week , 240 IU/kg (up to a maximum of 20,000 IU) once weekly, or 480 IU/kg (up to a maximum of 40,000 IU) once every 2 weeks.  
Adult peritoneal dialysis patients: 
……………….
Maintenance phase 
Dosage adjustment in order to maintain haemoglobin values at the desired level: (Hb between 10 and 11 12 g/dl (6.2 - 7.5 mmol/l)   (maintenance dose between 25 and 50 IU/kg 2 times per week into 2 equal injections). 

Treatment of patients with chemotherapy induced anaemia: 
…………………….
Due to intra-patient variability, occasional individual haemoglobin values for a patient above and below the desired haemoglobin level may be observed. Haemoglobin variability should be addressed through dose management, with consideration for the haemoglobin  range of 10g/dl (6.2 mmol/l) to 11 12 g/dl (7.5mmol/l). A sustained haemoglobin level of greater than 11 12 g/dl (7.5mmol/l) should be avoided; guidance for appropriate dose adjustment for when haemoglobin values exceed 11 12 g/dl (7.5mmol/l) are described below. 
………………..
Dose adjustment to maintain haemoglobin concentrations between 10g/dl – 11   12 g/dl: 
If the haemoglobin is rising by more than 2 g/dl (1.25 mmol/l) per month, or if the haemoglobin exceeds 11 12 g/dl (7.5 mmol/l), reduce the epoetin alfa dose by about 25 - 50%. If the haemoglobin exceeds 13 g/dl (8.1 mmol/l), discontinue therapy until it falls below 11 12 g/dl (7.5 mmol/l) and then reinstitute epoetin alfa therapy at a dose 25% below the previous dose. 

Adult surgery patients in an autologous predonation programme: 
…………………….
All patients being treated with epoetin alfa should receive adequate iron supplementation (e.g. 200 mg oral elemental iron daily) throughout the course of epoetin alfa treatment. Iron supplementation

should be started as soon as possible, even several weeks prior to initiating the autologous predeposit,

in order to achieve high iron stores prior to starting epoetin alfa therapy.
.
Adult patients scheduled for major elective orthopaedic surgery: 
All patients being treated with epoetin alfa should receive adequate iron supplementation (e.g. 200 mg

oral elemental iron daily) throughout the course of epoetin alfa treatment. If possible, iron

supplementation should be started prior to epoetin alfa therapy, to achieve adequate iron stores.
Zidovudine-treated HIV-infected Patients    
………….
Starting Dose: For adult patients with serum erythropoietin levels ≤500 mUnits/mL who are receiving a dose of zidovudine ≤4200 mg/week, the recommended starting dose of EPREX is 100 Units/kg as an IV or SC injection TIW (three times a week )for 8 weeks. 

Increase Dose: During the dose adjustment phase of therapy, the hemoglobin should be monitored weekly. If the response is not satisfactory in terms of reducing transfusion requirements or increasing hemoglobin after 8 weeks of therapy, the dose of EPREX can be increased by 50 to 100 Units/kg TIW. Response should be evaluated every 4 to 8 weeks thereafter and the dose adjusted accordingly by 50 to 100 Units/kg increments TIW. If patients have not responded satisfactorily to a EPREX dose of 300 Units/kg TIW, it is unlikely that they will respond to higher doses of EPREX. Discontinue PROCRIT if an increase in hemoglobin is not achieved at a dose of 300 Units/kg for 8 weeks 


	Special warnings and precautions for use
	……………

In order to improve the traceability of the ESA. all measures necessary and possible to ensure it should be taken (e.g. exact information on the product used should be documented in an appropriate way). Furthermore, patients should only be switched from one ESA to another under appropriate supervision. 

Treatment of symptomatic anaemia in adult and chronic renal failure patients 
…………

In patients with chronic renal failure maintenance haemoglobin concentration should not exceed the upper limit of the haemoglobin concentration range as recommended in section 4.2. In clinical trials, an increased risk of death and serious cardiovascular events was observed when ESAs were administered to target a haemoglobin of greater than 11       g/dl . 

No trial has identified a hemoglobin target level, Epoetin  dose, or dosing strategy that does not Increase these risks

4.8 Undesirable effects 
Post-marketing Experience

Chronic renal failure patients 
In chronic renal failure patients, haemoglobin levels targeted to 13  g/dL or higher may be associated with a higher risk of cardiovascular events, including death (see section 4.4). 

Shunt thromboses have occurred in haemodialysis patients, especially in those who have a tendency to hypotension or whose arteriovenous fistulae exhibit complications (e.g. stenoses, aneurysms etc) (see section 4.4). 

Zidovudine-treated HIV-infected Patients 
In the 297 patients studied, Eprex was not associated with significant increases in opportunistic

infections or mortality.23 In 71 patients from this group treated with Eprex at 150 Units/kg TIW,

serum p24 antigen levels did not appear to increase. Preliminary data showed no enhancement of

HIV replication in infected cell lines in vitro.

Peripheral white blood cell and platelet counts are unchanged following Eprex therapy.

Allergic Reactions: Two zidovudine-treated HIV-infected patients had urticarial reactions within 48

hours of their first exposure to study medication. One patient was treated with Eprex and one was

treated with placebo (Eprex vehicle alone). Both patients had positive immediate skin tests

against their study medication with a negative saline control. The basis for this apparent pre-existing

hypersensitivity to components of the Eprex formulation is unknown, but may be related to HIV induced

immunosuppression or prior exposure to blood products.

Seizures: In double-blind and open-label trials of Eprex in zidovudine-treated HIV-infected

patients, 10 patients have experienced seizures.23 In general, these seizures appear to be related to

underlying pathology such as meningitis or cerebral neoplasms, not Eprex therapy.

	……………
In order to improve the traceability of the erythropoiesis-stimulating agents ESA the trade name of the

administered ESA should be clearly recorded (or stated) in the patient file. all measures necessary and possible to ensure it should be taken (e.g. exact information on the product used should be documented in an appropriate way). Furthermore, patients should only be switched from one ESA to another under appropriate supervision. 
Treatment of symptomatic anaemia in adult and chronic renal failure patients 
…………
In patients with chronic renal failure maintenance haemoglobin concentration should not exceed the upper limit of the haemoglobin concentration range as recommended in section 4.2. In clinical trials, an increased risk of death and serious cardiovascular events was observed when ESAs were administered to target a haemoglobin of greater than 11      12 g/dl . 

No trial has identified a hemoglobin target level, Epoetin  dose, or dosing strategy that does not Increase these risks
Seizures 
EPREX increases the risk of seizures in patients with CKD. During the first several months following initiation of EPREX, monitor patients closely for premonitory neurologic symptoms. Advise patients to contact their healthcare practitioner for new-onset seizures, premonitory symptoms or change in seizure frequency. 

Serious Allergic Reactions 

Serious allergic reactions, including anaphylactic reactions, angioedema, bronchospasm, skin rash, and urticaria may occur with EPREX. Immediately and permanently discontinue EPREX and administer appropriate therapy if a serious allergic or anaphylactic reaction occurs


	Pharmacodynamic properties
	
	Pharmacodynamic responses to HSA-free Epoetinum alfa, change in percent reticulocytes, haemoglobin, and total red blood cell counts as well as the area under the curve (AUCs) of these pharmacodynamic parameters, were similar between two dosing regimens (150 IU/kg SC three times per week to 40,000 IU/mL SC once weekly




העלון, שבו מסומנים השינויים המבוקשים על רקע צהוב הועבר בדואר אלקטרוני בתאריך......

( אסמכתא לבקשה:                  EUPI , USPI, CCDS                  

( השינוי הנ"ל אושר על ידי רשויות הבריאות: ה               US, EU                           
( אני, הרוקח הממונה של חברת _J-C health care___ מצהיר בזה כי אין שינויים נוספים בעלון.
                                                                                  _ ____________________________

                                                                  חתימת הרוקח הממונה

